VR 100 77

whedoes

R
R 2
.L\rm L ED
SR L.
.”‘ .f.l




N




NR 1004

' DESCRIPTION - REMARKS

1 |“87s-ase :HEX 'SOCKET HD. BOLT M8X80 - ‘ @i ‘ .
2 | 849-455 | SPRING WASHER M8 (10 PCS.) o
3 | 880-468" .| UPPER COVER
4 | 878-878° | GASKET (B)

"5 | 878-805. | HEAD BUMPER
6
7
B

878-873.~ "'HEAD"GUIDE . i
878-867" .0~ RING [JAS02060) B ay
878-002 SLEEVEPLATEASS'Y
-8 | 878-885""{*0"Z'RING (ID70.3)
10 | 878-808 “"{'0 ~'RING (1.0 94.4) -
11 | 878-872 | CYLINDER SLEEVE
12 | 878-895 O~ RING
13 | 878-868. | .0 = RING (ID80.3) - ;
’ ; ~HISLEEVE SPRING ' |~ ... := ~ iliq b
S'EE'EVEGUDEA’SSY LT
16" e7a;§63-§iﬁ"\oe—nme (s 70)
R "‘i

.l
u

INCLUD.10

i
i

2 'EXHAUST RUBBER
2 3| HITACHI LABEL

36 | 830-471 | SPRING (A)
37 | 8re- 845~ ' PUSH LEVER -
- 38 sao 474't~ -NYLOCK FLANGE BOLTMBXte

30 | 877-331" || GASKET (D) " R
40 | 877-3872" »CAP B AR
41 | 949-658%. | HEX. SOCKET HD. BOLT M5X18 (10 PCS.) 8!

L 43 DUSTCAP - . St o v v
43 : Rou. PIN DaX25 (10 PCS.) l
44 EAD VALVE O — RING (L.D 16.8MM)
45 ' VALVE BUSHING (8) "

46 | 878-885 . [O~-RING(S—18) .

"47- | 878-825 |0 -RING (.D8.8)

48 5732-922 _ :VALVE PISTON

49 | 878-887 " |-0 - RING (.011)

f:PLUNGER spame 3

o RING (ama)
Tai ALTERNA‘!’IVE PARTS

CostRe




o

INRI00A

PARTS .
'L%""' CODENO. | DESCRIPTION. eon) REMARKS -
| s2 | s7s-sss | PLUNGER v e
53 | 878-880 | VALVE BUSHING (A) ‘ t
54 | p4p-B64 | ROLLPIN DaX22 {10 PCS. ) ..... S 1
55 | 878-908 | TRIGGER 1
58 | 880-472 | NYLOCK BOLT M10X30 4
57 | 880-482 | HEX.CAP U — NUT M8 2
58 B878-853 HANDLE ARM 3 1
58 B78-883 NAIL RAIL 1
80 | B76-485 | NYLON NUT M4 . 1
81 B77-368 COLLAR 1
62 ‘878-B58 STOP LEVER ]
83 | 877-387 | STOPPER SPRING 1
84 | 880-464 | NAIL FEEDER 1
85 | 880-475 | RIBBON SPRING. 1
66 | 878-418 | NEEDLE ROLLER T ]
87 | 880-483 | MAGAZINE 1
* 68 | 880-470 | CAUTION PLATE (A) 1 .
60 | 878-647 | HEX SOCKETHD, BOLT M8X12- " 2
70 | 948-754 | HEX. SOCKET HD. BOLT M4X18 (w PCS.) 1 .
71 | 849-770 | ROLLPIN D4X14 (10 PCS.) . 1
72 | 949-498 | ROLLPIN D4X18 (1#9PCS.) 1]
STANDARD ACCESSORIES ! -
MEM | copENo. DESCRIFTION et REMARKS e
501 843~ 277 HEX, BAR WRENCH 3MM 1
502 | 044-458 | HEX. BAR WRENCH 4MM. 1
503 | 944-458 | HEX. BAR WRENCH 5MM 1
504 | 955-857 | HEX.BAR WRENCH 8MM 1
505 | 877-153 | LUBRICANT OILER (30CC) K
508 | 875-769 | PROTECTIVE GOGGLES 1
s LTERNATIVE PARTS :




